
59
8

9
2

7

5 13

11

56

14

12

15

46

51
544

20

19

39

37

23

34
45

26

31

44
32

47

16

40

53

27

58

24

42

48

10
33

18

63

43

3

61

60

35

2549

36

66

55

41

29

52

26

25
3636

63
62

64

6
22

18

64

63
4

500M
EXPLODED VIEW
7.15.2020

17

1

22

23

65

38

57

28

18
21

30

50

50



500M
PARTS LIST
1 OF 2

7.15.2020

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 00604-25HPA SOLUTION HOSE, 25' HP 1
2 A00053 45 DEGREE ELBOW, .25" MP X .25" FP 1
3 A00054 90 ELBOW, 3/8MP x 3/8B 2
4 A00060 BARB, .375" X .25" MPT, BRASS 2
5 A00104 QD 1/4M x 1/4FP BRASS 1
6 A00121 .25MP x .25FP, ADAPTER, BRASS 2
7 A00124 LOCKNUT, .25NPT, BRASS 1
8 A00161 TEE, .25" FP X .25" FP X .25" FP 1
9 A12960 NIPPLE, HEX, .25" X .25", BRASS 1

10 A14136 45 ELBOW, 3/8"MPT x 1/4"B 2
11 B02190 TERMINAL BLOCK, 3-POLE 1
12 B02211-1 ROCKER SWITCH 1
13 B11606 STRAIN RELIEF, PIGTAIL 1
14 B11779 POWER CORD, 12/3, SJTW, 9" L 1
15 B13131 EXTENSION CORD, 12/3 SJTW 1
16 B13280 COOLING FAN 1
17 B14794 WIRE HARNESS 500M 1
18 C00233 FLAT WASHER, USS, SAE, .25" ID 8
19 C00240 SHOULDER WASHER, NYLON 2
20 C00252 WASHER, 3/8 x 13/16 2
21 C00254 1/4" SPLIT LOCKWASHER 2
22 C00256 LOCKWASHER, #10, EXT. STAR 3
23 C00264 HEX NUT, 10-32, SS 3
24 C00273 1/4-20 NYLON-INSERT LOCKNUT 2
25 C00278 LOCKNUT, 10-32, NYLON, SS 6
26 C00293 #8-32 X 0.5" PAN HEAD SCREW 10
27 C00313-1 HEX BOLT, 1/4-20 X 1/2 SS 8
28 C02231 #8 WASHER, SAE, SS 8
29 C02291 SCREW, 1/4-20 x 2 1/2"L, HEX 2
30 C02294 SCREW, 1/4-20 X 1 1/4, SS 2
31 C02305 CAP NUT, 1/2" PUSH-ON 2
32 C02320 #8-32 NYLON LOCKNUT STAINLESS 4
33 C11244 WASHER, 9/16" ID X 1.5" OD 2
34 C11529 SCREW, 10-32 X .375", PH, BO 4
35 C11954 SCREW, 10-32 x 1", PH SS 4
36 C11955 WASHER, #10 12
37 C12013 SCREW, 3/8-16 x 1 1/2"L, TRUSS 2
38 C13024 WASHER, 1/2" ID, SS 2
39 C13134 SCREW, 10-32 x 2 1/4"L, PH, ZP 2



500M
PARTS LIST
2 OF 2

7.15.2020

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

40 C13434 8-32 x 2 1/4 SHCS, SS 4
41 C14792 SCREW, 10-32 x 3", FH SS 4
42 C14793 SCREW, 1/4-20 x 3", HEX CAP 2
43 D00373 FILTER, INLET 2
44 D00418-1 AXLE 1
45 D11692 LATCH 2
46 D11974 SWITCH PLATE 1
47 D13281 FAN GUARD 92MM 2
48 D14777 PUMP PLATE 1
49 D14784 SPRAY GUN HOLDER 1
50 E11129 GASKET 2
51 E12060 GASKET, SWITCH PLATE 1
52 F11967-2 STORAGE BIN 1
53 F11968 SOLUTION TANK / MOTOR HOUSING 1
54 F11969 HANDLE 1
55 F11971 LID, SOLUTION TANK 1
56 F12118 HOLE COVER, SWITCH 1
57 F12943/4 BRACKET, LEFT/RIGHT 2
58 G00531 CASTER, 3" SWIVEL 2
59 G11314-4 PRESSURE RELIEF, 200PSI 1
60 G11765 WHEEL, 7" 2
61 G14776 PUMP, 220PSI 1
62 J00613B SOL. HOSE, 3/8" 1
63 J00651 HOSE CLAMP, .25" TO .625" 6
64 J11154 SOL. HOSE, 3/8" 100PSI WIRE 2
65 K00685 #8 SPACER 4
66 K00727 SPACER, .5 OD X .257 ID X .3 H 4


	Sheet1
	Drawing View1

	Sheet2
	Sheet3

